This Preliminary Official Statement and information contained herein are subject to change, completion or amendment without notice. These securities may not be sold nor may offers to buy be accepted prior to the time
the Official Statement is delivered in final form. Under no circumstances shall this Preliminary Official Statement constitute an offer to sell or the solicitation of any offer to buy, nor shall there be any sale of these

securities in any jurisdiction in which such offer, solicitation or sale would be unlawful prior to registration or qualification under the securities laws of any such jurisdiction.

PRELIMINARY OFFICIAL STATEMENT DATED AUGUST 7, 2025

NEW ISSUE - Book-Entry-Only
[...]
rate of 0.5%, with the KIA based upon an Assistance Agreement, dated as of October 22, 2024, of which
70.9% of the principal, not to exceed $22,791,330, is eligible for forgiveness. The 2009 Subordinated KIA
Loan and the 2024 Subordinated KIA Loan are referred to herein collectively as the “Subordinated KIA
Loans.”

The Series 2025 Bonds do not constitute an indebtedness of the Louisville/Jefferson County
Metro Government (“Metro”), the Commonwealth, the Company, or the Board within the meaning
of the Constitution of the Commonwealth or a pledge of the faith and credit of Metro, the
Commonwealth, the Company, or the Board, and are payable solely as provided in the Resolution
from Revenues (as defined therein) of the Company and other funds pledged therefor and none of
Metro, the Commonwealth, the Company nor the Board is obligated to pay the Series 2025 Bonds
except as provided in the Resolution. The issuance of the Series 2025 Bonds under the Resolution
shall not directly, indirectly or contingently obligate the Commonwealth or Metro to levy or to pledge
any taxes whatsoever for the payment of such Series 2025 Bonds or to make any appropriations for
such payment except from the Funds and Accounts as provided in the Resolution.

Reserve Account

The Resolution requires that the Reserve Account (an amount equal to 50% of the maximum
Aggregate Bond Service in the current or any future Bond Fiscal Year and in any event subject to the
requirements for a reasonably required reserve or replacement fund under the Internal Revenue Code of
1986, as amended (the “Code”)) be maintained at an amount equal to the Bond Reserve Requirement, and
any increase in the Bond Reserve Requirement occurring as a result of the issuance of any Additional Bonds
or any expenditure from such Reserve Account to provide payment of principal and interest on such Bonds.

The Bond Reserve Requirement will be approximately $24,998,084.38" upon the closing of the
Series 2025 Bonds.

* Preliminary, subject to change.



Rate Covenant

The Board has covenanted in the Resolution that the Company’s water rates and charges will be
adjusted from time to time, and as often as it shall be necessary or proper, so that Net Revenues in each
Fiscal Year will not be less than 130% of the maximum Aggregate Bond Service for each Bond Fiscal Year
in respect of all then Outstanding Bonds. This requirement is also contained in Section 96.300 of the
Kentucky Revised Statutes. See Appendix A.

Additional Bonds
Additional Bonds may be issued under the Resolution to pay the cost of construction of Projects
for which Bonds have not been previously issued. Additional Bonds may also be issued to complete the

construction of a Project previously financed and to refund any Outstanding Bonds or bond anticipation
notes. See Appendix A.

ESTIMATED SOURCES AND APPLICATION OF FUNDS

The sources and uses of funds for the plan of financing are as follows (rounded to the nearest whole
dollar):

Sources of Funds

Par Amount of Bonds $
Reoffering Premium/(Original Issue Discount)
Total Sources $

Uses of Funds

Project Fund $
Debt Service Reserve Fund

Costs of Issuance (including Underwriter’s Discount)

Total Uses $

PLAN OF FINANCE

Proceeds from the sale of the Series 2025 Bonds will be used to: (i) finance the cost of the Series
2025 Project, (ii) partially fund the Reserve Account of the Bond Fund up to the Bond Reserve Requirement,
and (iii) pay a portion of the costs of issuance of the Series 2025 Bonds and other related costs.



DEBT SERVICE REQUIREMENTS

The following schedule sets forth the anticipated Aggregate Bond Service including the Series 2025
Bonds Bond Service.

Series 2025 Bonds
Aggregate
Year Outstanding Parity Bond Debt

Ending Debt Service Principal Interest Total Service
12/31/2025 $ 34,278,069 $
12/31/2026 33,379,619 $ $ $
12/31/2027 32,478,319
12/31/2028 31,632,519
12/31/2029 30,129,669
12/31/2030 28,622,619
12/31/2031 27,113,931
12/31/2032 25,668,831
12/31/2033 24,161,931
12/31/2034 22,650,681
12/31/2035 21,139,531
12/31/2036 19,628,750
12/31/2037 18,128,881
12/31/2038 16,549,994
12/31/2039 15,722,981
12/31/2040 6,919,744
12/31/2041 6,917,500
12/31/2042 6,916,988
12/31/2043
12/31/2044
12/31/2045 _ - I S

Total® $402,040,556 $ $ $ $
Notes: () Numbers may not total due to rounding.



LOUISVILLE WATER COMPANY

Louisville Water provides drinking water service to approximately one million people through
retail service in Jefferson County and parts of Oldham and Bullitt Counties in Kentucky and wholesale
service to utility customers in Spencer, Nelson, Bullitt, Shelby and Hardin Counties in Kentucky. From
2020 to 2024 the Company delivered an average of 125 million gallons per day (“MGD”) of finished water.

In 1854, a special act of the Legislature of the Commonwealth chartered the Company. It became
a quasi-municipal corporation in 1856 when the City of Louisville (the “City”) acquired 51 shares of the
original stock. Construction of the original facilities began in 1856 and the Company began operations on
October 16, 1860. Subsequently, the City acquired the remainder of the Company’s stock prior to 1906,
thus becoming its sole shareholder. The capital stock is now a part of the resources of the Commissioners
of the Sinking Fund of Metro, as governmental successors to the City.

Facilities

The Company’s treatment facilities are located on the Ohio River upstream from downtown
Louisville. Treatment and pumping facilities are constructed with redundancy and excess capacity to ensure
a continuous supply of water even under adverse conditions.

The operations system of the Company consists of five major facilities: (i) a business office in
downtown Louisville, (ii) a primary water treatment and pumping complex east of downtown Louisville,
(iii) a river-water intake station four and a half miles upstream of downtown Louisville, (iv) a riverbank
filtration treatment plant and pumping complex ten miles upstream from downtown Louisville, and (v) a
distribution and operations center located five miles south of downtown Louisville. All properties
comprising the facilities of the Company and used in connection therewith are exempt from Commonwealth
and local ad valorem taxation under the exemption provided for in Section 170 of the Kentucky
Constitution.

A majority of the water supply for the Company is secured directly from the Ohio River at the Zorn
Avenue Pumping Station, which is part of the Crescent Hill Water Treatment Plant (“Crescent Hill”). The
Company also secures water from a series of riverbank filtration wells in the aquifer adjacent to the Ohio
River at the B.E. Payne Water Treatment Plant (“B.E. Payne”). Both facilities use conventional drinking
water treatment. The Company is permitted by the Kentucky Division of Water to withdraw water from
the Ohio River at levels equivalent to its rated treatment capacity. Due to the abundant supply of water in
the Ohio River, the Company anticipates no volume restrictions on its licenses to withdraw water from the
Ohio River or the aquifer in the future. The Company’s daily withdrawal from the Ohio River and its
adjacent aquifer is less than 0.2 percent of the 75-billion-gallon average daily flow.

Louisville Water’s distribution storage capacity is provided by 33 elevated tanks, standpipes, and
reservoirs located throughout the system with a total of approximately 66.5 million gallons (“MG”) of
storage capacity. The Company also has approximately 31 MG of storage in clear wells at Crescent Hill
and B.E. Payne that would be utilized in an emergency. Further, 67 booster pumping stations and 63
pressure reducing stations are located throughout the distribution system which, along with storage, help
maintain system pressure. The Company’s facilities have a substantial amount of reserve capacity available
to handle future growth and peaks in demand. The capacity of the Company’s facilities, based on the
aggregate firm capacity of Crescent Hill and B.E. Payne, is approximately 240 MGD. The maximum daily
pumpage for the Company’s facilities of approximately 205 MGD occurred in 2005. The five-year, average
daily pumpage for the distribution system was approximately 125 MGD for the 2020 to 2025 period.



The Company maintains over 4,300 miles of transmission and distribution mains which include
pipes as large as 72 inches in diameter. Louisville Water makes a focused effort to maintain its
infrastructure. In 2006, the Company completed a 15-year campaign to renovate or replace all cast-iron
water mains installed before 1935, and it continues to invest in a “best-in-class” water main rehabilitation
and replacement program with an annual budget of approximately $20 million, which promotes long-term
reliability of the distribution system. To ensure quality water reaches customers’ taps, the Company
operates a laboratory certified by the Commonwealth under U.S. Environmental Protection Agency (“U.S.
EPA”) standards. During 2024, scientists performed more than 124,000 water quality tests.

Water Treatment Facilities

Crescent Hill, originally placed in service in 1909, is the largest water treatment facility in
Kentucky. Crescent Hill receives its raw water supply from the Zorn Avenue Pumping Station, which has
a river intake capacity of 300 MGD. There are seven raw water pumps located in this station, consisting of
three 60-MGD units and four 30-MGD units. Raw water is pumped approximately two miles to Crescent
Hill, which has a firm treatment capacity of 180 MGD. Crescent Hill treatment facilities include two raw
water settling basins with a combined volume of 110 million gallons, eight flocculation/sedimentation
basins, six softening basins, three recarbonation and reaction basins, 20 dual media, rapid sand filters, and
a 25-MG clear well. The finished water pumping facility at the Crescent Hill Pump Station houses seven
pumps consisting of three 30-MGD, one 40-MGD and three 50-MGD pumping units. All major pumping
facilities have been rehabilitated according to a preventative maintenance schedule. The last major
renovation to Crescent Hill was completed in 2013 at a cost of approximately $90 million. The 2024 average
daily production of Crescent Hill Plant was 99.2 MGD. The peak daily production was 154 MGD, in July
1999.

B.E. Payne, placed in service in 1977, was originally built with a raw water intake facility with a
capacity of 105 MGD, and a low-lift pumping station with four low-lift pumps consisting of three 30-MGD
units and one 15-MGD unit. These facilities are currently in reserve but could be returned to service. Raw
water is now drawn from the aquifer adjacent to the river through a riverbank filtration collector well system
and low-lift pump station completed in 2010 with a capacity of 75 MGD. The capacity of this treatment
facility is rated at 60 MGD and consists of three softening basins; three recarbonation and reaction basins;
eight 15-MGD filters; and a 6-MG clear well. There are six high service pumping units, four rated at 15
MGD each and two rated at 14 MGD each. All of the major pumping units are rehabilitated according to a
preventative maintenance schedule. All eight filters were rehabilitated and upgraded to 15 MGD in 2004
and 2005. The 2024 average daily production of B.E. Payne was 32.6 MGD. The peak daily production
was 57 MGD, in August 2007.

Both plants use conventional processes that include softening, corrosion stabilization, disinfection,
filtration and fluoridation. Crescent Hill also uses coagulation in primary treatment.

A Supervisory Control and Data Acquisition (“SCADA”) system has been installed at both plants,
booster pumping stations and storage tanks. The SCADA system was upgraded in 2023, with additional
improvements made annually. A third-party security evaluation on the system is completed bi-annually.
Each treatment plant can be remotely operated from the other plant.

The commitment to maintaining the Company’s assets ensures high-quality water at both treatment
plants. In 2010, Louisville Water completed a $55 million project to construct a collector well and tunnel
system at B.E. Payne. Called “riverbank filtration,” the system consists of four collector wells that pull
water from the aquifer and then connect to a 7,700-foot tunnel 120-feet below the surface. A single
pumping house pulls water from the tunnel and into the treatment plant. Riverbank filtration uses the natural
filtering qualities of the riverbank and aquifer to produce quality source water. Riverbank filtration



provides all the source water for B.E. Payne. Surface water intakes are also maintained, thus affording the
plant the ability to deliver water from dual sources. Projects currently under design include additional
backup power generation ($11.2 million) and increased clearwell / finished water pumping capabilities ($54
million).

Louisville Water was the first utility to combine collector wells and a tunnel as a source for drinking
water, and in 2011 the American Society of Civil Engineers honored the Company with its “Outstanding
Civil Engineering Achievement Award.” Established in 1960, the award honors projects that best illustrate
engineering feats that contribute to society and civil engineering progress. The international recognition
placed Louisville Water in elite company within engineering projects that included the restoration of the
Statue of Liberty and the Golden Gate Bridge.

Louisville Water completed a $90 million renovation in the fall of 2013 to its largest treatment
plant, Crescent Hill, to ensure long-term reliable operation and compliance with the U.S. EPA’s Enhanced
Surface Water Treatment Rule. The work included rehabilitation and upgrade of the east filters and filter
backwash system, rehabilitation and upgrade of its chemical feed systems, rehabilitation and upgrade of
softening and coagulation basins, and construction of an on-site chlorine generation facility. Since 2019,
Louisville Water has invested nearly $60 million in upgrades to the plant including an emergency generator,
upgrades to the South Filters and building, the Chemical building, and the replacement of a 36-inch main
installed in 1877 immediately outside the plant with a 60-inch main to improve the efficiency and
redundancy of the distribution system. A significant upgrade to the finished water pumping station, addition
of a secondary pumping station, and discharge piping systems improvements ($96 million) are presently in
construction at Crescent Hill and are estimated to be completed in 2030. A reservoir liner and residuals
removal project ($39.8 million) and a carbon system improvement project ($16 million) are also underway,
which are estimated to be completed in 2029 and 2027, respectively.

The Company’s two treatment plants are among 19 plants in North America to receive the
“Excellence in Water Treatment Award”, the highest award from the Partnership for Safe Water, in
recognition of their commitment to continuous improvement. Excellence Award winners must demonstrate
fully optimized utility operations and meet strict water quality performance goals that go above and beyond
U.S. EPA regulations. In 2025, both treatment plants were recognized for maintaining the Excellence
Award for 15 and 10 consecutive years, respectively.

In 2022, the Company became one of only 10 water utilities to achieve the Partnership for Safe
Water's "Presidents Award" for distribution system optimization. The President’s Award recognizes water
systems that consistently meet strict optimization goals for managing disinfectant residual, main breaks,
and pressures.

The American Water Works Association awarded the Company the “People’s Choice for Best-
Tasting Tap Water in North America” in 2013. In 2016, the Company was one of five metropolitan utilities
to receive the Sustainable Utility Management Award from the Association of Metropolitan Water
Agencies.

Water Supply

Louisville Water uses the Ohio River and adjacent aquifer as its sources for drinking water and